DONG DIAN TESTING

B Report No: DDT-RE140466
l B |ssued Date: 2014/6/10

FCC CERTIFICATION TEST REPORT

FOR

Applicant ;1 JSW Pacific Corporation

.l 3F-3, No.700, Chung Cheng Rd, Chung-Ho Dist., New

Address | Taipei City 235, Taiwan

Equipment under Test | :| Network Camera

Model No ;| APPCAM25HD
FCCID | LE2APPCAM25HD
Manufacturer ;1 JSW Pacific (China) Co., Ltd

.| No 138.Sanjiang Industry District, Hengli Town,

Address | Dongguan City, Guangdong province, China.

Issued By: Dongguan Dongdian Testing Service Co., Ltd.

Add: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808
Tel: +86-0769-22891499 Http://www.dgddt.com

REPORT




Dongguan Dongdian Testing Service Co., Ltd Report No:DDT-RE140466

2.1.
2.2.
2.3.
2.4.
2.5.
2.6.
2.7.

3.1
3.2.
3.3.
3.4.
3.5.
3.6.

4.1.
4.2.
4.3.
44.
4.5.
4.6.

5.1.
5.2.
5.3.
5.4.
55.
5.6.

6.1.
6.2.
6.3.
6.4.

TABLE OF CONTENTS
IS A o Lo o [T =TS 4
SUMMANY OF 1ESE TESUILS ...t s ae s 5
General teSt INFOrMALION .......c.oiiiiii e 6
[ T= Yol o1 (o] o) =L SR 6
ACCESSONIES OF EUT ..ottt ettt en s 6
Assistant equIpPMENt USEA FOF TESE.......oiiiii e 6
Block diagram of EUT configuration fOr teSt ...........ccoveiiiiciieie s 7
Test enviroNMENt CONAITIONS ........coiiiiiiiinee bbb 7
LI A o Lo o] = Lo Y 2P 7
MEASUrEMENT UNCEITAINTY ...vvivviiiciicieie sttt b e s be et esbesbe e e s besrestesraeneas 8
6dB Bandwidth and 99% Bandwidth ... 9
LIS =T U o] 1T o TSR 9
BlOCK diagram OF T8ST SELUD ....veveiieeiieie sttt et nes 9
1001 SRR USSSRRSORTPRON 9
TESE PIOCEAUIE ...tttk b e b et b e b e bt b e e b et e e e b e e besbe e e e ane s 9
TESE RESUIL ...ttt bbbttt b et b bbbt bbb 10
OFIQINAL TEST AL ...c.veveeieeeee sttt e et et sbe e e sbesreeneeees 10
Maximum Peak OULPUL POWET .........couiiiriiirieieise ettt sttt sne e 22
LIS =T [T o 0 1T o SR 22
Block diagram OF T8SE SELUD ...vveveieeeee et 22
LIS <ottt bR bbbt b enea 22
LIS (0 ToTTo 11 TSSOSO 22
TESE RESUIL. ...ttt bbbt b bbbt bbbt bt e b e b st et ettt e e e ne e 23
L@ o[ IR =T A0 P U USSR 23
POWET SPECIIAl DENSILY .....veviiviiiieie ittt sttt re s e besbeaneenees 28
LTS =T T o0 T=] o SRS 28
Block diagram Of t8St SELUD ....vveveieeice et 28
LIS <ottt bbb bbb bbbt b btk e bbbt renea 28
TESE PIOCEAUIE ......cvctitee ettt b bbb 28
LIS R (=T UL SO 29
(@ g o Ta LR T=T A L USSR 29
Emissions outside the specified frequenCy bands ..........ccccevvrerieeiereiie s 36
LIRS =T [T o 4 T=] o RSSO 36
Block diagram Of T8St SELUD ......eviiicicic et 36
LIS ettt bbb b et bR bRt bbbt et e e et bt e enea 36
TESE PIOCRAUIE ...ttt bbbt bbbt b ettt nn e s 36

Page 2 of 175



Dongguan Dongdian Testing Service Co., Ltd Report No:DDT-RE140466

6.5.
6.6.
7.
7.1.
7.2.
7.3.
7.4.
7.5.
8.
8.1.
8.2.
8.3.
8.4.
8.5.
9.
9.1
9.2.
9.3.
9.4.
9.5.
10.
10.1.
10.2.
11.
12.

TESE RESUIL.... ettt bbbt bbbttt b bt b ettt e e 37
OFIQINAL TEST AL .....veveeeeeee et te s be e e e e sbesteereentenreeneeeas 37
Emissions in restricted frequenCy DaNdS .........cc.ooviiiiiiiciieec e 60
LIS =T [T o2 1T o SRS 60
Block diagram OF T8SE SELUD ...vveveiieciee et 60
LM bbbt bttt b et enea 62
TESE PrOCEAUIE .....c.eeveceeet ettt ettt st ettt e s beeae et et eebeess et e sbesaeese et e steeneesreans 63
TESETESUIL ...ttt bbbt b bt b e b bt et et b e e e ne e 64
Band EAQE COMPIANCE .......uiveieiiieeiest e ee e se sttt sra et resse e e sresreeseeseesreeneenens 141
LIS =T [T o] 11T o OSSR 141
Block diagram Of T8St SELUP .....veiviiicicie e 141
T3 SRS 141
TESE PIOCRAUIE. ...ttt bbbttt b et e e ens 142
TESETESUIT ...ttt 142
Power Line Conducted EMISSION .......ccccviiiiiiieieic s 159
IS =T [T o0 =T o PSSR 159
Block diagram OF 18St SELUD ....vveiveieeiee sttt re e 159
Power Line Conducted Emission LimitS(Class B) .......cccovereriiiniiienesisieese e 159
TESE PrOCEAUIE.....c.eevectietete sttt ettt s et e st e e te e st et e s beeteesbesaesbeereesseseesaeenseeas 159
TESE RESUIL. ...tttk bt b e bbbt b ettt b b e e ens 160
ANTENNA REGUITEIMENTS ......eeiiieeieieeie ettt sttt e s e ete e eteseseese e ene e eeenes 165
LT bbb bbbttt 165
RESUIL. ...ttt et e b e e ae et e b e e re et et e e be et et e beereeneerenreerrerens 165
Test SEtUP PROLOGIAPN .....ecveee ettt reete e e aesreeneeneas 166
PROLOS OF the EUT ...ttt bttt b e ene s 168

Page 3 of 175



Dongguan Dongdian Testing Service Co., Ltd Report No:DDT-RE140466

TEST REPORT DECLARE

Applicant ;| JISW Pacific Corporation
Address 3F-3, N_o.700, Chung Cheng Rd, Chung-Ho Dist., New Taipei City
235, Taiwan
Equipment under Test ;| Network Camera
Model No ;| APPCAM25HD
FCCID ;| LE2APPCAM25HD
Manufacturer ;| JSW Pacific (China) Co., Ltd
No 138.Sanjiang Industry District, Hengli Town, Dongguan City,
Address . !
Guangdong province, China.

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used: ANSI C63.10:2009, ANSI C63.4:2003, KDB558074 D01 DTS Meas Guidance
V03r01.

We Declare:
The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd and in the

configuration tested the equipment complied with the standards specified above. The test results are
contained in this test report and Dongguan Dongdian Testing Service Co., Ltd is assumed of full

responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: DDT-RE140466
Date of Test: 2014/5/27~2014/6/2 Date of Report: |2014/6/10

Prepared By:

oo L

Leo Liu/Engineer

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of test results

Report No:DDT-RE140466

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item

Standard

Results

6dB Bandwidth and 99% Bandwidth

FCC Part 15: 15.247
KDB558074

PASS

Peak Output Power

FCC Part 15: 15.247
KDB558074

PASS

Power Spectral Density

FCC Part 15: 15.247
KDB558074

PASS

Emissions in non-restricted frequency bands

FCC Part 15: 15.247
KDB558074

PASS

Emissions in restricted frequency bands

FCC Part 15: 15.209
FCC Part 15: 15.247
ANSI C63.10: 2009
ANSI C63.4:2003
KDB558074

PASS

Band Edge Compliance

FCC Part 15: 15.209
FCC Part 15: 15.247
ANSI C63.10: 2009
ANSI C63.4:2003
KDB558074

PASS

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10: 2009
ANSI C63.4:2003

PASS

Antenna requirement

FCC Part 15: 15.203

PASS
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Report No:DDT-RE140466

2. General test information

2.1. Description of EUT

EUT* Name

. INetwork Camera

Model Number

1 |JAPPCAM25HD

EUT function description

: |Please reference user manual of this device

Power supply

: |DC 5V from adapter

Radio Technology

: [IEEE802.11b/g/n

FCC Operation frequency

IEEE 802.11b: 2412MHz—2462MHz

. |IEEE 802.11g: 2412MHz—2462MHz
" |IEEE 802.11n HT20: 2412MHz—2462MHz

IEEE 802.11n HT40: 2422MHz—2452MHz

Modulation

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

_|IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
" |IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)

Antenna Type

: |Dipole antenna, maximum PK gain:3dBi

Date of Receipt

1 [2014/5/27

Sample Type

: |Series production

Notel: EUT is the ab.of equipment under test.

Channle information

CH Freguency CH Frequency CH Frequency CH Frequency
1 2412 5 2432 9 2452 / /
2 2417 6 2437 10 2457 / /
3 2422 7 2442 11 2462 / /
4 2427 8 2447 / / / /
2.2. Accessories of EUT
Description of
. Manufacturer Maodel number or Type Output.
Accessories
AC/AD ADAPTOR | Kuantech (Beihai) Co., | 5 g150500150HU 5V/1.5A
Ltd.(Ktec)
Chou Sen Electronics
AC ADAPTOR (shenzhen) Co., SCI9C050150FUF 5V/1.5A
Ltd(Csec)
2.3. Assistant equipment used for test
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Notebook DELL Latitude D610 FCC DOC 00045-534-136-300

Page 6 of 175




Dongguan Dongdian Testing Service Co., Ltd

2.4. Block diagram of EUT configuration for test

EUT

Report No:DDT-RE140466

Tset jig

Notebook 1

— AC mains

EUT was connected to control to a special test jig provided by manufacturer which has a standard RSS-232

connector to connect to Notebook, and the Notebook will run a special test software

“MP_Kit RTL11n_8188EUS USB” provided by manufacturer to control EUT work in Continuous TX

mode (>98% duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate (Mpbs) Channel Frequency
(see Note) (MHz)
11 Low :CH1 2412
IEEE 802.11b 11 Middle: CH6 2437
11 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCS 0 Low :CH1 2412
IEEE 802.11n HT20 MCS 0 Middle: CH6 2437
MCS 0 High: CH11 2462
MCS 0 Low :CH3 2422
IEEE 802.11n HT40 MCS 0 Middle: CH6 2437
MCS 0 High: CH9 2452

Note: According exploratory test, EUT will have maximum output power in those data rate, so those
data rate were used for all test.

2.5. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.6. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd

Add: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City, Guangdong
Province, China, 523808 Tel: +86-0769-22891499 http://www.dgddt.com

FCC Registration Number: 270092

Industry Canada site registration number: 10288A-1
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2.7. Measurement uncertainty

Report No:DDT-RE140466

Test Item Uncertainty
Occupied Channel Bandwidth +1%
Uncertainty for radio frequency 1x10°°
RF Output power, conducted +0.6dB
Power Spectral Density, Conducted +1.2dB
Unwanted Emissions, Conducted +0.6dB
Temperature +0.2°C
Humidity +1%
DC and Low frequency voltage +0.5%
Time +1%
Duty Cycle +1%

Uncertainty for Radiation Emission test
(30MHz-1GHz)

3.14 dB (Polarize: V)

3.16 dB (Polarize: H)

Uncertainty for Radiation Emission test

2.08dB(Polarize: V)

(1GHz 10 25GHz) 2 56dB (Polarize: H)
Uncertainty for Conduction emission test(150KHz-30MHz) 2.44dB
Uncertainty for Radiation Emission test (9KHz-150KHz) 3.89dB
Uncertainty for Radiation Emission test (150KHz-30MHz) 3.21dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.
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3. 6dB Bandwidth and 99% Bandwidth

3.1. Test equipment

Report No:DDT-RE140466

Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
g | Spectrum R&S FSU  |1166.1660.26| 2013/11/13 1 Year
analyzer
2 Attenuator Mini-Circuits BW-S10wW2 101109 2013/11/13 1 Year
3 RF Cable Micable C10-01-01-1 100309 2013/11/13 1 Year
3.2. Block diagram of test setup
Spectrum EUT and Assistant
p Attenuator System
Analyzer
3.3. Limits

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 KHz

3.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:

RBW:

VBW:

Detector Mode:
Sweep time:

Trace mode

100KHz
300KHz
Peak
auto

Max hold

(5) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the

frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission.
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3.5. Test Result

Report No:DDT-RE140466

EUT: Network Camera

M/N: APPCAM25HD

CH or 6 dB bandwidth 99% dB bandwidth
EUT Set Mode
Frequency Result (MHz) Result (MHz)
CH1 9.535 14.984
11b CH®6 9.856 15.064
CH11 10.048 14.984
CH1 16.587 16.587
119 CHG6 16.587 16.587
CH11 16.587 16.587
CH1 17.869 17.788
11n HT 20 CH®6 17.869 17.788
CH11 17.830 17.788
CH3 36.538 36.058
11n HT 40 CH6 36.538 36.058
CH9 36.538 36.058
Limit: >500KHz Conclusion: PASS
Test Date : 2014/6/3 Test Engineer : Leo
3.6. Original test data
11b (6dB bandwidth):
*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 1.42 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 9.535256410 MHz
20 Offget 20]5 dB Markgr 1 [T1(]
¢.42 dBm
10 - 2.406971154 GHz
s Deltg 2 [T1 ]
VIEW 5 D1 1.28|dBm 1|'“'lw M{‘% T E_EOQQ/I\';if :J/’E
I
--10 t
/ i
| \
\ rA{1 3DB
e | I
wﬁ\ﬁm¢nwﬂkumr”w\f Pk“h/ﬂp“N“hwmwwmm/
-50
-60
-70
-80

Center 2.411378205 GHz

5 MHz/

Span 50 MHz
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*RBW 100 kHz

Report No:DDT-RE140466

Marker 2 [T1 ]

*VBW 300 kHz 6.55 dBm
Ref 25 dBm Att 30 dB *SWT 1 s 2.436519231 GHz
Offset 20]5 dB Markgr 1 [T1(]

20 =Q—1IZ& abm

2.432112179 GHz
Deltg 3 [T1 ]

1 PKeEe] -- =3B

VIEY M)lﬁu{ b 9.855769231 MHz
LVL

D1 0 4a8|dRm I}

U

|

—-30

--50
--60
—-70
Center 2.437 GHz 5 MHz/ Span 50 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 1.82 dBm
Ref 25 dBm Att 30 dB *SWT 1 s 2.456920000 GHz
Ooffset 20]5 dB Markdr 2 [T1]]
20 T TO—dBm
2.461439103 GHz
5 Deltg 3 [T1 ]
iy 10 10 dB
LW L 5 10.047948718 MHz
& I LVL
5 D1 1.1 diBm v \ J
-10 A A

/

—-30

—-50

—-60

—-70

Center 2.462 GHz 5 MHz/

Span 50 MHz
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11g (6dB bandwidth):

*“RBW 100 kHz

Report No:DDT-RE140466

Delta 3 [T1 ]

*VBW 300 kHz 0.54 dB
Ref 25 dBm Att 30 dB “SWT 1 s 16.586538462 MHz
Offget 20]5 dB Markgr 1 [T1]|]
—20 =1 - 23—dBm
2.403666667 GHz
Markgr 2 [T1(]
~10 —1-67 dBm
2.416166667 GHz
2
—O:
D1 -7.67 dBm I W
—-10
—-20 l,/;
_30 MV/ M
Nt AAA AU A "A“”“A‘VuhﬁwwhhﬂJﬂwM
--40
—-50
—-60
—-70
Center 2.412 GHz 5 MHz/ Span 50 MHz
*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 0.42 dB
Ref 25 dBm Att 30 dB *SWT 1 s 16.586538462 MHz
Offset 205 dB Markgr 1 [T1(]
20 =9 .- 7L dom
2.428666¢667 GHz
Markegr 2 [T1]|]
-10 =33 dBm
2.441166667 GHz
2
_C A 4
D1 -6.33 dBm , W
—-10
—-20
0
—-40
—-50
—-60
—-70
Center 2.437 GHz 5 MHz/ Span 50 MHz

LVL

3DB

LVL

3DB
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®

*RBW 100 kHz

Report No:DDT-RE140466

Delta 3 [T1 ]

*VBW 300 kHz 0.23 dB
Ref 25 dBm Att 30 dB *SWT 1 s 16.586538462 MHz
Offset 20]5 dB Markgr 1 [T1(]
20 =9 OO aDIm
2.453666667 GHz
Markgr 2 [T1(]
—10 -1.19 dBm
2.466086538 GHz
2
0 v
D1 -7.19 dBm ?AAWW f|
—-10
—-20 ,l’ \\
[ \M;‘MMA,. W
%0 J
—-50
—-60
—-70
Center 2.462 GHz 5 MHz/ Span 50 MHz
11n HT20 (6dB bandwidth):
*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 2.06 dB
Ref 25 dBm Att 30 dB *SWT 1 s 17.868589744 MHz
Offget 20]5 dB Markgr 1 [T1]|]
20 =930 dBm
2.40302%641 GHz
Markgr 2 [T1(]
-10 —7 .54 dBm
2.40911%385 GHz
-0 3
D1 -8.54 dBm fl
—-10
—-20 J'[ ‘1
—-30 wm)/ \14«\\'\\‘“
-l
—-50
—-60
—-70

Center 2.412 GHz

5 MHz/

Span 50

MHz

LVL

LVL

3DB
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*RBW 100 kHz

Report No:DDT-RE140466

Delta 3 [T1 ]

*VBW 300 kHz 2.19 dB
Ref 25 dBm Att 30 dB *SWT 1 s 17.868589744 MHz
Offset 20]5 dB Markgr 1 [T1(]
20 =84 -06dBm
2.42802%641 GHz
Markgr 2 [T1(]
-10 —1-03 aBm
2.43411%385 GHz
2
—O:
D1 -7.03 dBm \
—-10
]

—-50

—-60

—-70

Center 2.437 GHz 5 MHz/ Span 50 MHz
*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 1.37 dB
Ref 25 dBm Att 30 dB FSWT 1 s 17.830128205 MHz
Offset 20]5 dB Markgr 1 [T1(]

20 —¢-82—dBm

2.453064103 GHz
Markgr 2 [T1(]

-10 ~9.65 dBm

2.45911%385 GHz
2
° Mww.‘
D1 -6.6% dBm AJVWM?

—-10

—-20 A

[ M \’\/"w

-40

—-50

—-60

—-70

Center 2.462 GHz

5 MHz/

Span 50

MHz

LVL

LVL

3DB
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11n HT40 (6dB bandwidth):

“RBW 100 kHz

Report No:DDT-RE140466

Delta 3 [T1 ]

*VBW 300 kHz 0.30 dB
Ref 25 dBm Att 30 dB FSWT 1 s 36.538461538 MHz
Offget 20]5 dB Markgr 1 [T1]|]
—20 =1 Q—32—dBm
2.403666667 GHz
Markgr 2 [T1(]
R 10 —4_81 dBm
Y= 2.429852564 GHz
LVL
_C 2
==10 DI =TI0-$1T aBm ’ ll‘
+-20
—-30 W\\% 3DB
AvxguvdANMALJ»AHquuﬂx//HJ/ ““*UL“VMMJuNAvuvh\
-50
+-60
+-70
Center 2.422 GHz 10 MHz/ Span 100 MHz
@ “RBW 100 KHz Delta 3 [T1 ]
*VBW 300 kHz -0.24 dB
Ref 25 dBm ALt 30 dB *SWT 1 s 36.538461538 MHz
Offset 20]5 dB Markgr 1 [T1(]
—20 =¢ -oU UaDI
2.41873(0769 GHz
Markgr 2 [T1(]
R 10 — 37 aBm
MIEY 2.444852564 GHz
LVL
o o
‘ I TN | \Q}\l’\\f
——To D1 -9 34 dBm A
+-20
--30 3DB
MMM«L«J\NU\«NA\/\M WWWWL’“‘“W
——-40
-50
+-60
+-70
Center 2.437 GHz 10 MHz/ Span 100 MHz
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®

*VBW 300 kHz -0.41 dB
Ref 25 dBm Att 30 dB *SWT 1 s 36.538461538 MHz
Offset 20]5 dB Markgr 1 [T1(]
—20 =9—82—dBm
2.433794872 GHz
Markgr 2 [T1(]
—10 -4 44 dBm
2.45552%641 GHz
o —
Y
10 Ul —ITU 34 aoIT L
—-20
—-30
—-50
—-60
—-70
Center 2.452 GHz 10 MHz/ Span 100 MHz
11b (99%dB bandwidth):
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 2.28 dBm
Ref 25 dBm Att 10 dB FSWT 1 s 2.412480769 GHz
Offset 20]5 dB OBW 14 .983974359 MHz
20 Temp [ 1 & oW}
-11.69 dBm
2.404548077 GHz
-10 Temp (2 [TT OBW]
1 -1 .58 dBm
" M“’u X‘U‘J% 2.419533051 GHz
T2
T
L 10 ﬂﬂu i 1
——-20 Il
—-30
| Um\\
i wl\_‘M.. o<
—-60
—-70

*RBW 100 kHz

Report No:DDT-RE140466

Delta 3 [T1 ]

Center 2.412 GHz

5 MHz/

Span 50

MHz

LVL

LVL

3DB
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@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.12 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.437480769 GHz
Offset 20]5 dB OBW 15.0641023564 MHz
20 femp [T LT oWl
-10.28 dBm
2.429467949 GHz
1 PR Temp |2 LTT OBW]
B -9.86 dBnmf
UMMM, 2.444532051 GHz
T MTZ
| _10 v) i v
--20 f
--30 30B
| 0 JMM« UN\
W"'l n ‘MIM INA LA 4L pas s
LAV =V et Nt
-60
--70
Center 2.437 GHz 5 MHz/ Span 50 MHz
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 2.79 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.462480769 GHz
Offset 20]5 dB OBW 14.983974359 MHz
20 Temp [ LTL Ogw]
-11.34 dBm
2.454548077 GHz
1 PRI Temp [Z TTT OBW]
1 -1¢.34 dBm
h LVL
. JauHd Ly 2.469532051 GHz
TrM T2
—-10 U U Ly
-20 ) )
m-30 3pB
,»*fm UNN
T A \I.{ MaA A i A b L
. e dodny
-60
-70
Center 2.462 GHz 5 MHz/ Span 50 MHz
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119 (99%dB bandwidth):

*RBW 100 kHz

Report No:DDT-RE140466

Marker 1 [T1 ]

*VBW 300 kHz -1.25 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.416086538 GHz
off$et 20]5 dB oBW 16.58653§462 MHz
20 femp T T ogwi
-6.88 dBm
2_403666667 GHz
-10 Temp [2 LTT OBW]
-6.40 dBm
o 1 2.420253205 GHz
%y¢MNHWWWWmn\rMV“WwM“WWmMrz
--10
--20 ,l/l \1\
/| I\
--40 i

—-60

—-70

Center 2.412 GHz

5 MHz/

“RBW 100 kHz

Span

50

Marker 1 [T1 ]

MHz

*VBW 300 kHz -0.12 dBm
Ref 25 dBm Att 10 dB *SWT 1 s 2.441166667 GHz
Offset 20|5 dB OBW 16.586538462 MHz
20 Temp [T OfWY
-%_44 dBm
2.4286664667 GHz
-10 Temp [2 [TT OBW]
-4.18 dBm
L 2.445253205 GHz
—0
mmuNmmnlrwmvaNA 2
—-10
—-20 lﬁ
nYae R
—-50
—-60
—-70

Center 2.437 GHz

5 MHz/

Span 50 MHz

LVL

LVL

3DB
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@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -1.09 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.466086538 GHz
Offset 205 dB OBW 16.586534462 MHz
20 femp [T LT oWl
-6.30 dBm
2.453666667 GHz
1 PRI Temp [2 LTT OBW]
-6.27 dBm "
1 2_470253205 GHz
WWMWZ
+-10
+-20 /‘" \
_30 ‘v‘r‘/’ ‘k‘ 3DB
——-40 Jﬂ' WY %
!
-60
+-70
Center 2.462 GHz 5 MHz/ Span 50 MHz
11n HT20 (99%dB bandwidth):
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -2.29 dBm
Ref 25 dBm Att 10 dB *SWT 1 s 2.409115385 GHz
Offset 205 dB oBW 17.788461538 MHz
—20 femp [ LT OfW]
-7.75 dBm
2.40310%769 GHz
1 PKEmpe Temp [2 [TT OBW]
~1.22 dBnm
LVL
1 2.420894231 GHz
-0
?m»vunkhqﬂLnnM rnumiMpwﬁqAAkﬂ%Z
-10
-20 w \
=30 30B
—--40 ij M AMMW\‘
l‘:hlﬂh‘r/\lw WN\%
-60
+-70
Center 2.412 GHz 5 MHz/ Span 50 MHz
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®

MAXH]

*RBW 100 kHz
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Marker 1 [T1 ]

*VBW 300 kHz -0.92 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.434115385 GHz
off§et 20]5 dB OBW 17.78846]538 MHz
20 femp 1T & oW}
-6.21 dBm
2.42810%769 GHz
-10 Temp |2 LTT OBW]
-5%.83 dBm
" 1 2.445894231 GHz
WWWWZ
--10
20
H\%
--30
M }kauwuwﬁ
--60
-_70

Center 2.437 GHz

Ref 25 dBm

5 MHz/

“RBW 100 kHz
*VBW 300 kHz
Att 10 dB FSWT 1

s

Span 50

Marker 1 [T1 ]
-2.04
2.459115385

MHz

dBm
GHz

Offget 20)5 dB

OBW 17.788461538

MHz

20 femp T oW}
-7.34 dBm
2.45310%769 GHz
10 Temp [Z TTT OBW]
-7.08 dBm
1 2_470894231 GHz
o 1
%ﬂhmmﬁkhﬂﬂkMHMxrNMWAﬁwa\M»VM%Z
--10
--20 i Y
--30
--40 ‘,r// N
Ubﬁokdﬁudamﬁ“mwjﬂf 4Amﬂ}bﬂmhrﬂﬁﬂ\Jth
v
--60
~-70
Center 2.462 GHz 5 MHz/ Span 50 MHz

LVL

LVL

3DB
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11n HT40 (99%dB bandwidth):

*RBW 100 kHz

Report No:DDT-RE140466

Marker 1 [T1 ]

*VBW 300 kHz -4.79 dBm
Ref 25 dBm Att 10 dB “SWT 1 s 2.429852564 GHz
off$et 20]5 dB oBw 36.057692308 MHz
20 femp T T ogwi
-9.16 dBm
2.404051282 GHz
-10 Temp [2 LTT OBW]
-§.24 dBm
2_440108974 GHz
-0
1
;ﬁﬂNdwr“M“”wmhﬂ r”AM/WXN\A}NW\%z
--10 L
--20
--30
/\UJ 5y
--60
--70

Center 2.422 GHz 10 MHz/ Span 100 MHz
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -3.12 dBm
Ref 25 dBm Att 10 dB FSWT 1 s 2.429147436 GHz
Offget 205 dB OBW 36.057692308 MHz
20 Temp [T OfWY
-7.56 dBm
2.419051282 GHz
-10 Temp [2 [TT OBW]
-6.91 dBm
Lo 4 2.455108974 GHz
WM MNMWW\%Q
—-10 h
—-20
—-30
—-50
—-60
—-70

Center 2.437 GHz

10 MHz/

Span 100 MHz

LVL

LVL

3DB
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®

*RBW 100 kHz
*VBW 300 kHz
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Marker 1 [T1
-4.19

1

dBm

—20

-10

Ref 25 dBm Att 10 dB *SWT 1 s 2.455525641 GHz

Offget 205 dB OBW 36.057692308 MHz
femp T O8WF

-8.96 dBm

2.434051282 GHz
Temp [2 [T1 OBW]

-8.57 dBm

2.470108974 GHz

LVL

0

w«/\YW

—-10

—-20

—-30

2

@wmw“/ U

—-60

—-70

Center 2.452 GHz

4. Maximum Peak

4.1. Test equipment

Same with 3.1

10 MHz/

Output Power

4.2. Block diagram of test setup

Same with 3.2

4.3. Limits

Span 100 MHz

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz bands: 1 Watt. If

transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power from the

intentional radiator shall be reduced below the stated values as appropriate, by the amount in dB that the

directional gain of the antenna exceeds 6 dBi.

4.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:
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RBW:

VBW:

Span

Detector Mode:
Sweep time:

Trace mode

1MHz

3MHz

>1.5x 6dB bandwidth
Peak

auto

Max hold

Report No:DDT-RE140466

(5) Allow the trace to stabilize, Use the instrument’s band/channel power measurement function with the

band limits set equal to the DTS bandwidth edges measure out the Average and PK output power.

45. Test Result

EUT: Network Camera

M/N: APPCAM25HD

EUT Set Mode |Soft power set|Data Rate (Mbp/s) CH Resg;giBm)
CH1 21.68
11b 53 11 CH6 22.29
CH11 23.27
CH1 21.37
11g 53 6 CH6 22.42
CH11 22.54
CH1 21.90
11n HT20 53 MCS 0 CH6 22.70
CH11 22.85
CH3 21.50
11n HT40 53 MCSO0 CH6 21.91
CH9 21.28
Limit: 30dBm (PK power) Conclusion: PASS
Test Date : 2014/6/3 Test Engineer : Leo
4.6. Original test data
11b CH1:
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.28 dBm
Ref 25 dBm Att 10 dB *SWT 1 s 2.427000000 GHz
20 OFE: 2051 dB
-10 e a—
Y
--10
MAXH 0 "
=30~ L =
--40
-50
--60 3DB
—-70
Center 2.412 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 12 MHz Power 21.68 dBm
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11b CHG:

*RBW 1 MHz
*VBW 3 MHz

Ref 25 dBm Att 10 dB FSWT 1 s
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| >0—0 20.5ldB

—10

0

RN —-10

—-20

LVL

—-70

Center 2.437 GHz 3 MHz/

Tx Channel
Bandwidth 12 MHz Power

11b CH11:
*RBW 1 MHz
*VBW 3 MHz
Ref 25 dBnm Att 10 dB *SWT 1 s

Span 30 MHz

22.29 dBm

| >0—0 20.5ldB

—10

—O

Center 2.462 GHz 3 MHz/

Tx Channel
Bandwidth 12 MHz Power

11g CH1:

*RBW 1 MHz
*VBW 3 MHz

Ref 25 dBm Att 10 dB FSWT 1 s

Span 30 MHz

23.27 dBm

| >0—0 20.5ldB

—10

—O

R -10

L _ o0

Center 2.412 GHz 3 MHz/

Tx Channel
Bandwidth 17 MHz Power

Span 30 MHz

21.37 dBm

LVL

LVL

3DB
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119 CH6:

Ref 25 dBm

Att

*RBW 1 MHz
*VBW 3 MHz

10 dB *SWT 1 s

Report No:DDT-RE140466

| o0—Offset—20.5/dB

—10
0

—-10

[y
o

MAXH /26/

Center 2.437 GHz

Tx Channel
Bandwidth

11g CH11:

Ref 25 dBm

17 MHz

Att

3 MHz/

Power

*RBW 1 MHz
*VBW 3 MHz

10 dB FSWT 1 s

Span 30 MHz

22.42 dBm

| o0—Offset—20.5/dB

-10
L~
-0

ey
hY

—-10

MAXH ﬁ/

Center 2.462 GHz

Tx Channel
Bandwidth

11n HT20 CH1:

Ref 25 dBm

17 MHz

Att

3 MHz/

Power

*RBW 1 MHz
*VBW 3 MHz

10 dB FSWT 1 s

Span 30 MHz

22.54 dBm

| >0—0 205 dB

—10
—0

[y
T

—-10
MAXH

[=20

—-30

--40

—-50

—-60
—-70

Center 2.412 GHz

Tx Channel
Bandwidth

18 MHz

3 MHz/

Power

Span 30 MHz

21.90 dBm

LVL

3DB

LVL

3DB

LVL

3DB
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11n HT20 CH6:
“RBW 1 MHz
*VBW 3 MHz
Ref 25 dBm Att 10 dB “SWT 1 s

| o0—OFfset—20.5/dB

—10
0

MAXH M/

[~ LVL

[y
hY
T
|
[
o

3DB

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 18 MHz Power 22.70 dBm

11n HT20 CH11:

*RBW 1 MHz
*VBW 3 MHz
Ref 25 dBm Att 10 dB FSWT 1 s

20 OfF. T 20. 5. dB

—10
0

—-10

vaxe i I

g LVL
--30

[y
hY

--40

—-50

—-60

—-70

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 18 MHz Power 22.85 dBm

11n HT40 CHa3:

*RBW 1 MHz
*VBW 3 MHz
Ref 25 dBm Att 10 dB FSWT 1 s

| >0—OFfslet—20 dB

1o T

0

R -10

vAXH I I ,// \\ "

—-70

Center 2.422 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 37 MHz Power 21.50 dBm
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11n HT40 CH6

®

[y
T

MAXH

®
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*RBW 1 MHz
*VBW 3 MHz
Ref 25 dBm Att 10 dB FSWT 1 s
20 OfF. T 20 dB
—10
P—m—— —
—O:
—-10 / \
—-20 *‘»/ N~ LVL
-40
—-50
~-60 3DB
—-70
Center 2.437 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 37 MHz Power 21.91 dBm
11n HT40 CH9
*RBW 1 MHz
*VBW 3 MHz
Ref 25 dBm Att 10 dB *SWT 1 s
| >0 —OFEslet 20 aB.
—10 A
. —F——t— 1 1 A
—-10 / \
=20 '\J/ (Voo LVL
__§Q f \/’\\Vw
—-40
—-50
~-60 3DB
—-70

Center 2.452 GHz

Tx Channel
Bandwidth

6 MHz/

37 MHz Power

Span 60 MHz

21.28 dBm
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5. Power Spectral Density

5.1. Test equipment

Same with 3.1

5.2. Block diagram of test setup
Same with 3.2

5.3. Limits

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous

transmission.

5.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 5.2
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3kHz < RBW < 100 kHz
VBW: = 3RBW

Span 1.5times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW.

(6) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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5.5. Test Result
EUT: Network Camera M/N: APPCAM25HD
EUT Set Mode CH or Result EUT Set Mode CH or Result
Frequency Frequency
CH1 4.25dBm/30KHz CH1 -3.27dBm/30KHz
11b CHG6 4.61dBm/30KHz 11n HT 20 CH®6 -2.92dBm/30KHz
CH11 5.89dBm/30KHz CH11 -2.07dBm/30KHz
CH1 -3.80dBm/30KHz CH3 -6.69dBm/30KHz
11g CHG6 -3.16dBm/30KHz 11n HT 40 CH®6 -5.91dBm/30KHz
CH11 -2.53dBm/30KHz CH9 -5.75dBm/30KHz
Limit: <8dBm/3KHz Conclusion: PASS
Test Date : 2014/6/3 Test Engineer : Leo
5.6. Original test data
11b:
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 4 .25 dBm
Ref 10 dBm Att 15 dB SWT 30 ms 2.412673077 GHz
10 Offsget 20/5 dB 1
o gty ,UP"MWM"W%MWW
1 PK]
LVL
—-20
—-30
—-40
3DB
—-50
—-60
—-70
—-80
-90
Center 2.412 GHz 1.5 MHz/ Span 15 MHz
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Ref

10 dBm

Att

15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms
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Marker 1 [T1 ]
4_.61 dBm
2.437697115 GHz

10 Offget

20

O

ey
hY

MAXH

1

e

fh
ot

BTN

—-20

—-30

—-50

—-60

—-70

—-80

-90

Center 2.437 GHz

Ref

10 dBm

Att

15 dB

1.5 MHz/
*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Span 15 MHz

Marker 1 [T1 ]
5.89 dBm
2.462697115 GHz

O

ki

10 Offset

20

5

T
A 4

)

LVL

A g,
Y

—-20

—-30

3DB

—-50

—-60

—-70

—-80

-90

Center 2.462 GHz

1.5 MHz/

Span 15 MHz
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@ “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.80 dBm

Ref 10 dBm Att 15 dB SWT 30 ms 2.417649038 GHz

10 Offget 205 dB

. .

wmwwwwmv\\

—-20

:
:
|

MAXH

—-30

—-50

—-60

=70

—-80

-90

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -3.16 dBm

Ref 10 dBm Att 15 dB SWT 30 ms 2.442608974 GHz

10 Offset 205 dB

o .

MWWWMWMWMWW‘WM““\

—-20

—-30 A

3DB

—-50

—-60

—-70

—-80

-90

Center 2.437 GHz 2.5 MHz/ Span 25 MHz
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®

ey
hY

MAXH

Ref 10 dBm

Att

15 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms
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Marker 1 [T1 ]

-2.53 dBm
2.467608974 GHz

10 Offget 205 dB

O

u

—-10

--20 M\MN‘V

30—t

40

—-50

—-60

—-70

—-80

-90

LVL

Center 2.462 GHz

11n HT20:

Ref 10 dBm

Att

15 dB

2.5 MHz/

*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Span 25 MHz

Marker 1 [T1 ]

-3.27 dBm
2.412600962 GHz

10 Offset 20]5 dB

O

MWWWMWWW

—-10

LVL

—-20

A
p

—-30

=20

—-50

—-60

—-70

—-80

-90

Center 2.412 GHz

2.5 MHz/

Span 25 MHz
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Ref 10 dBm Att 15 dB
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*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Marker 1 [T1 ]
-2.92 dBm
2.437600962 GHz

10 Offget 205 dB

1

O

ey
hY

MAXH

A A A oy

—-10

LVL

—-20

Ay

40

—-50

—-60

—-70

—-80

-90

Center 2.437 GHz 2.5

Ref 10 dBm Att 15 dB

MHz/
*RBW 30 kHz
*VBW 100 kHz
SWT 30 ms

Span 25 MHz

Marker 1 [T1 ]
-2.07 dBm
2.459475962 GHz

10 Offset 20]5 dB

L

o Y

i

b

A

oy W

—-10

LVL

[

—-20

-40

3DB

—-50

—-60

—-70

—-80

-90

Center 2.462 GHz 2.5

MHz/ Span 25 MHz
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11n HT40:
“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -6.69 dBm
Ref 10 dBm Att 15 dB SWT 65 ms 2.430108974 GHz

10 Offset 205 dB

o

<P

[y
T

MAXH
--10 ¥

LVL

—-20

—-30

—-60

—-70

—-80

-90

Center 2.422 GHz 5.5 MHz/ Span 55 MHz

<§§> “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -5.91 dBm

Ref 10 dBm Att 15 dB SWT 65 ms 2.445108974 GHz

10 Offset 20]5 dB

[y
T

MAXH

--10 LVL

—-20

—-30

a0 M\}V u

—-60

—-70

—-80

-90

Center 2.437 GHz 5.5 MHz/ Span 55 MHz
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*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -5_.75 dBm
Ref 10 dBm ALt 15 dB SWT 65 ms 2.460108974 GHz
10 Offget 205 dB
—O:

—-10

—-20

—-30

—-60

—-70

—-80

-90

Center 2.452 GHz

5.5 MHz/

Span 55 MHz

LVL
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6. Emissions in non-restricted frequency bands

6.1. Testequipment

Same with 3.1

6.2. Block diagram of test setup
Same with 3.2

6.3. Limits

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional radiator in
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB
below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

6.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 6.2
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Establish a reference level by using the following procedure:

Center frequency DTS Channel center frequency
RBW: 100KHz

VBW: 300KHz

Span 1.5times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum peak power level
to establish the reference level.

(6) Set the spectrum analyzer as follows:

RBW: 100KHz

VBW: 300KHz

Span Encompass frequency range to be measured
Number of measurement points > span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(7) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of all

unwanted emissions outside of the authorized frequency band

Page 36 of 175



Dongguan Dongdian Testing Service Co., Ltd Report No:DDT-RE140466

6.5. Test Result

EUT: Network Camera M/N: APPCAM25HD

EUT Set CHor Measured Result EUT Set CHor Measured Result
Mode Frequency Range (dBm) Mode Frequency Range (dBm)
30MHz-1GHz PASS 30MHz-1GHz PASS
CH1 1GHz-25GHz PASS CH1 1GHz-25GHz PASS
2.3GHz-2.43GHz PASS 2.3GHz-2.43GHz | PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
11b cHo 1GHz-25GHz pass | INHT20 cHe 1GHz-25GHz | PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
CH11 1GHz-25GHz PASS CH11 1GHz-25GHz PASS
2.45GHz-2.6GHz PASS 2.45GHz-2.6GHz| PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
CH1 1GHz-25GHz PASS CH3 1GHz-25GHz PASS
2.3GHz-2.43GHz PASS 2.3GHz-2.43GHz| PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
g cro 1GHz-25GHz PASS Lin HT 40 cro 1GHz-25GHz | PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
CH11 1GHz-25GHz PASS CH9 1GHz-25GHz PASS
2.45GHz-2.6GHz PASS 2.43-2.6GHz PASS

Test Date : 2014/6/3 Test Engineer : Leo

6.6. Original test data

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.36 dBm
Ref 20 dBm Att 25 dB SWT 15 ms 2.411519231 GHz

20 Offset 205 dB

—10

i D1 -11. \j/dBm \\‘
i \
W, pz

—-50

—-60

—-70

-80

Center 2.412 GHz 3 MHz/ Span 30 MHz
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®

Ref 20 dBm

*RBW 100 kHz
*VBW 300 kHz

Att 25 dB SWT 100 ms
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Marker 1 [T1

1

-43.83 dBm
224.310897436 MHz

20 Offget 20

5 dB

—10

—-10

D1 -11.¢

4 dBm

—-20

—-30

—-60

—-70

-80

Start 30 MHz

Ref 20 dBm

97 MHz/

“RBW 100 kHz
*VBW 300 kHz
Att 25 dB SWT 2.4 s

Stop 1

Delta 2 [T1 ]

-48.63
1.038461538

GHz

dB
GHz

20 Offgset 20

5 dB

Markgr 1 [T1

2.384619

1
.66
385

dBm
GHz

—10

—-10 D1 —11.

4 dBm

—-20

—-30

A%

—-50

—-60

—-70

-80

Start 1 GHz

2.4 GHz/

Stop 25 GHz

LVL

LVL

3DB
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@ “RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -34.35 dBm
Ref 20 dBm Att 25 dB SWT 15 ms 2.400000000 GHz
20 Offset 205 dB Marker 1 [T1|]
.15 dBm
10 2.411666667 GHz
A
1 PK|
o
ﬂ v LVL
—-10 D1 -11.64 dBm ‘\
+-20
--30 =
A N\l o
40 LJM‘W M ]
wp¢M”¢AHwwﬂw*buﬂAMN¢dww¢m¢ﬂﬁnwwdwvﬁﬂJhﬂkhxnwuﬂmbUVM“WkN”
--50
--60
—-70
-80
Start 2.3 GHz 13 MHz/ Stop 2.43 GHz
11b CH6:
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 9.07 dBm
Ref 20 dBm Att 25 dB SWT 15 ms 2.436519231 GHz

20 Offset 205 dB

1
10

o P

O

LVL

==10 DI —10- J/me v‘\J

—-20

—-30

—-50

—-60

—-70

-80

Center 2.437 GHz 3 MHz/ Span 30 MHz
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Ref 20 dBm

Att

25 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms
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Marker 1 [T1 ]

-43.64 dBm

294.262820513 MHz

20 Offget 20

5 dB

—10

s |,

=10 DT =10-

p3 aBm

—-20

—-30

—-60

=70

-80

Start 30 MHz

Ref 20 dBm

Att
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11b CH11:
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11g CH6:
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7. Emissions in restricted frequency bands

7.1. Test equipment

Report No: DDT-RE140466

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 |EMI Test Receiver R&S ESUS8 100316 2013/11/13 1 Year
2 | Spectrum analyzer R&S FSU 1166.1660.26 | 2013/11/13 1 Year
3 Loop antenna TESEQ HLA6120 20129 2013/11/16 1 Year
4 | Trilog Broadband |- oo heck | VULB9163 | 9163-462 | 2013/11/16 1 Year

Antenna
5 | Double Ridged R&S HF907 100276 | 2013/11/16 | 1 Year

Horn Antenna
6 Horn Antenna EMCO 3116 00060095 2013/11/16 1 Year
7 Pre-amplifier AH. PAM-1840VH 562 2013/11/13 1 Year
8 RF Cable R&S RO1 10403 2013/11/13 1 Year
9 RF Cable R&S R02 10512 2013/11/13 1 Year
7.2. Block diagram of test setup
In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz
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In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Report No: DDT-RE140466

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

1.5m(L)*1.0m(W)*0.8m(H) ——»

Turn Table
(Wood)

AMP

— Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(Ly*1.0m(W)*0.8m(H)

ABSORBER

AAAAAA

TURN TABLE
(FIBRE GLASS)

0.8m

AMP

— Spectrum Analyzer |H PC System

il

Note: For harmonic emissions test a appropriate high pass Tilter was Inserted In the Input port ot AMP.
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7.3. Limit
8.3.1 FCC 15.205 Restricted frequency band
MHz MHz MHz GHz
0.090 -0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725-4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 -4.20775 73 -74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 748-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 1068 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @
8.3.2 FCC 15.209 Limit.
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/im dB(uV)/m
0.009 ~ 0.490 300 2400/F(KHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(KHz) 87.6-20log(F)
1.705 ~ 30.0 30 30 29.54
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)

Note: (1)The emission limits shown in the above table are based on measurements employing a CISPR QP
detector except for the frequency bands 9-90KHz, 110-490KHz and above 1000MHz.Radiated emissions
limits in these three bands are based on measurements employing an average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that
specified, and the limit at closer measurement distance can be extrapolated by below formula:

Limitzm(dBuV/m)= Limitsem(dBuV/m) + 40Log(30m/3m)

8.3.3 Limit for this EUT
All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.
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7.4. Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a semi-anechoic
chamber.
(2) Setup EUT and assistant system according clause 2.4 and 7.2

(3) Test antenna was located 3m from the EUT on an adjustable mast, and the antenna used as below table.

Test frequency range Test antenna used
9KHz-30MHz Active Loop antenna
30MHz-1GHz Trilog Broadband Antenna
1GHz-18GHz Double Ridged Horn Antenna(1GHz-18GHz)
18GHz-40GHz Horn Antenna(18GHz-40GHz)

According ANSI C63.10:2009 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop antenna
was positioned with its plane vertical from the EUT and rotated about its vertical axis for maximum
response at each azimuth position around the EUT. And the loop antenna also be positioned with its plane
horizontal at the specified distance from the EUT. The center of the loop is 1 m above the ground. for
measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located 3m from EUT,
Measurements were made with the antenna positioned in both the horizontal and vertical planes of
Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the reference
ground plane to obtain the maximum signal strength.

(4) Below pre-scan procedure was first performed in order to find prominent frequency spectrum radiated

emissions from 9KHz to 25GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was
rotated 360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m above
ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) Change power supply range from 85% to 115% of the rated supply voltage

(e) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement produces
highest emissions.

Spectrum frequency from 9KHz to 25GHz (tenth harmonic of fundamental frequency) was investigated,

and no any obvious emission were detected from 18GHz to 25GHz, so below final test was performed

with frequency range from 9KHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT was rotated and the antenna
height was varied between 1m and 4m in order to maximize the emission. Measurements in both
horizontal and vertical polarities were made and the data was recorded. In order to find the maximum
emission, the relative positions of equipments and all of the interface cables were changed according to
ANSI C63.10 2009 on Radiated Emission test.

(6) The emissions from 9KHz to 1GHz were measured based on CISPR QP detector except for the
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frequency bands 9-90KHz, 110-490KHz, for emissions from 9KHz-90KHz,110KHz-490KHz and
above 1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also
be measured and need comply with Peak limit.

(7) The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with
below RBW

Frequency band RBW

9KHz-150KHz 200Hz

150KHz-30MHz 9KHz

30MHz-1GHz 120KHz

(8) For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer, and
the RBW is set at 1MHz, VBW is set at 3MHz for Peak measure; RBW is set at 1IMHz, VBW is set at
10Hz for Average measure(according ANSI C63.10:2009 clause 4.2.3.2.3 procedure for average

measure). Peak detector is used for Peak and AV measurement both.
7.5. Test result
PASS. (See below detailed test result)
All the emissions except fundamental emission from 9KHz to 25GHz were comply with 15.209 limit.

Notel: According exploratory test no any obvious emission were detected from 9KHz to 30MHz
and 18GHz to 25GHz, so the final test was performed with frequency range from 30MHz to 18GHz and

recorded in below.

Note2: For emissions below 1GHz, according exploratory explorer test, when change Tx mode and channel,
have no distinct influence on emissions level, so for emissions below 1GHz, the final test was only
performed with EUT working in 11b, Tx CH6 mode.

Note3: For emissions above 1GHz. according exploratory explorer test, when change adapter no distinct
influence on emissions level, so for emissions above 1GHz, the final test was only performed with EUT
working in adapter (Ktec). If peak results comply with AV limit, AV Result is deemed to comply with AV
limit.

Note4: For below test data, when the limit tabular marked “/” means this frequency point is the
fundamental emission and no need comply with this limit.
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RE.EM6
Test Date : 2014-05-28 Tested By : Leo
EUT : Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V From adapter(Csec) Test Mode : Tx mode
. 1 H 0,
Condition . Temp:24.5C, Humi:55%, Antenna/Distance : VULB 9163 2014-05/3m/VERTICAL
Press:100.1kPa
Memo
Data: 5
20 Level (dBuVim)
70
60
FCC PART15 C RE
50 i
B '
4nf 5
B
3 ﬁ%%WW
20
10
RCTE T 200. 300. 400. 500. 600. 700. S00. 900. 1000
Frequency (MHz)
Item Freq Read Antenna Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBpV) (dB/m) dB (dBuVv/m) (dBpV/m) (dB)
1 182.29 27.68 9.90 2.08 39.66 43.50 -3.84 QP VERTICAL
2 255.04 27.65 11.90 2.49 42.04 46.00 -3.96 QP VERTICAL
3 269.59 26.15 13.40 2.59 42.14 46.00 -3.86 QP VERTICAL
4 291.90 25.00 14.70 2.68 42.38 46.00 -3.62 QP VERTICAL
5 364.65 19.11 15.16 3.10 37.37 46.00 -8.63 QP VERTICAL
6 458.74 15.27 15.96 3.53 34.76 46.00 -11.24 QP VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

3. Test setup: RBW: 120kHz, VBW: 300kHz, Sweep time: auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RE.EM6
Test Date : 2014-05-28 Tested By : Leo
EUT - Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V From adapter(Csec) Test Mode : Tx mode
. 1 HO 0
Condition . Temp:24.5°C,Humi:55%, Antenna/Distance : VULB 9163 2014-05/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 6

20 Level (dBuVim)

70

60

FCC PART15 C RE
50 |
_I—I L 7 |
40

ST e

20

10

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)

Item Freq Read Antenna Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB (dBuv/m) (dBuv/m) (dB)
1 145.43 17.88 8.75 1.75 28.38 43.50 -15.12 QP HORIZONTAL
2 182.29 16.96 9.90 2.08 28.94 43.50 -14.56 QP HORIZONTAL
3 269.59 17.87 13.40 2.59 33.86 46.00 -12.14 QP HORIZONTAL
4 291.90 25.06 14.70 2.68 42.44 46.00 -3.56 QP HORIZONTAL
5 364.65 22.79 15.16 3.10 41.05 46.00 -4.95 QP HORIZONTAL
6 378.23 16.33 15.46 3.16 34.95 46.00 -11.05 QP HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit
3. Test setup: RBW: 120kHz, VBW: 300kHz, Sweep time: auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RE.EM6
Test Date : 2014-05-28 Tested By : Leo
EUT : Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V From adapter(Ktec) Test Mode : Tx mode
. 1 HO 0,
Condition . Temp:24.5'C, Humi:55%, Antenna/Distance : VULB 9163 2014-05/3m/VERTICAL
Press:100.1kPa
Memo
Data: 7
20 Level (dBuVim)
70
60
FCC PART15 C RE
50
ﬁ i
40 1
30 K“
20
10
T T 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Item Freq Read Antenna Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB (dBuv/m) (dBuv/m) (dB)
1 32.91 13.74 11.95 0.93 26.62 40.00 -13.38 QP VERTICAL
2 182.29 28.15 9.90 2.08 40.13 43.50 -3.37 QP VERTICAL
3 269.59 21.45 13.40 2.59 37.44 46.00 -8.56 QP VERTICAL
4 291.90 24.80 14.70 2.68 42.18 46.00 -3.82 QP VERTICAL
5 327.79 19.42 13.91 2.79 36.12 46.00 -9.88 QP VERTICAL
6 474.26 13.56 15.98 3.60 33.14 46.00 -12.86 QP VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit
3. Test setup: RBW: 120kHz, VBW: 300kHz, Sweep time: auto

Page 67 of 175




Dongguan Dongdian Testing Service Co., Ltd

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RE.EM6
Test Date : 2014-05-28 Tested By : Leo
EUT - Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V From adapter(Ktec) Test Mode : Tx mode
. 1 HO 0
Condition . Temp:24.5°C,Humi:55%, Antenna/Distance : VULB 9163 2014-05/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 8
20 Level (dBuVim)
70
60
FCC PART15 C RE
50 |
_I—I i
40 &

30

20

10

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

bl

]

W-M-«WW‘-‘M"

30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Item Freq Read Antenna Cable Result Limit Over Detector Polarization
Level Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB (dBuv/m) (dBuv/m) (dB)
1 182.29 20.99 9.90 2.08 32.97 43.50 -10.53 QP HORIZONTAL
2 255.04 20.81 11.90 2.49 35.20 46.00 -10.80 QP HORIZONTAL
3 291.90 24.22 14.70 2.68 41.60 46.00 -4.40 QP HORIZONTAL
4 364.65 18.81 15.16 3.10 37.07 46.00 -8.93 QP HORIZONTAL
5 540.22 12.78 16.81 3.76 33.35 46.00 -12.65 QP HORIZONTAL
6 800.18 9.47 20.40 4.69 34.56 46.00 -11.44 QP HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit
3. Test setup: RBW: 120kHz, VBW: 300kHz, Sweep time: auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By . Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11b CH1
. 1 H 0,
Condition - 1€mp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 1
10 Level (dBuVim)
100
80 FCC PART/15C PK
60
40
20
04000 5000. 7000. 9000. 11000. 13000, 15000, 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBpv/m) | (dBuv/m) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11b CH1
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 2
110 Level (dBuV/m)
100
80 FCC PART|15C PK
1 3
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 9648.00 | 50.83 38.12 43.87 | 18.02 63.10 74.00 -10.90 Peak HORIZONTAL
2 9648.00 | 38.71 38.12 43.87 | 18.02 50.98 54.00 -3.02 | Average | HORIZONTAL
3 16670.00 | 36.44 43.67 40.27 | 25.00 64.84 74.00 -9.16 Peak HORIZONTAL
4 16670.00 | 22.35 43.67 40.27 | 25.00 50.75 54.00 -3.25 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11b CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 3
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11b CH1
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 4
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60 1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 9648.00 | 47.48 38.12 43.87 | 18.02 59.75 74.00 -14.25 Peak VERTICAL
2 9648.00 | 38.37 38.12 43.87 | 18.02 50.64 54.00 -3.36 | Average VERTICAL
3 16922.00 | 37.23 43.61 40.37 | 25.60 66.07 74.00 -7.93 Peak VERTICAL
4 16922.00 | 22.36 43.61 40.37 | 25.60 51.20 54.00 -2.80 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 5
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH6
. Temp:24.5'C,Humi:55%, .
Condition : p 0 Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 6
110 Level (dBuV/m)
100
80 FCC PART|15C PK
1 3
60
40
20
4600 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4874.00 58.47 35.51 44.35 12.04 61.67 74.00 -12.33 Peak VERTICAL
2 4874.00 4755 35.51 44,35 12.04 50.75 54.00 -3.25 | Average VERTICAL
3 9748.00 48.45 38.21 43.85 18.15 60.96 74.00 -13.04 Peak VERTICAL
4 9748.00 38.36 38.21 43.85 18.15 50.87 54.00 -3.13 Average VERTICAL
5 16838.00 | 35.51 43.63 40.33 | 25.60 64.41 74.00 -9.59 Peak VERTICAL
6 16838.00 22.36 43.63 40.33 25.60 51.26 54.00 -2.74 Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 7
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH6
. Temp:24.5'C,Humi:55%, .
Condition : p Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 8
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
4 2
40
20
4600 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4874.00 47.40 35.51 44.35 12.04 50.60 74.00 -23.40 Peak HORIZONTAL
2 7311.00 4351 37.29 44,07 15.32 52.05 74.00 -21.95 Peak HORIZONTAL
3 9748.00 47.09 38.21 43.85 18.15 59.60 74.00 -14.40 Peak HORIZONTAL
4 9748.00 37.58 38.21 43.85 18.15 50.09 54.00 -3.91 Average HORIZONTAL
5 16964.00 | 35.57 43.61 40.39 | 25.60 64.39 74.00 -9.61 Peak HORIZONTAL
6 16964.00 21.68 43.61 40.39 25.60 50.50 54.00 -3.50 Average HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 9
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH11
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 10
110 Level (dBuV/m)
100
80 FCC PART|15C PK
3
60
I
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 7386.00 | 41.48 37.34 44.04 | 15.46 50.24 74.00 -23.76 Peak HORIZONTAL
2 9848.00 | 39.98 38.28 4383 | 18.27 52.70 74.00 -21.30 Peak HORIZONTAL
3 16908.00 | 36.77 43.62 4036 | 25.60 65.63 74.00 -8.37 Peak HORIZONTAL
4 16908.00 | 21.74 43.62 40.36 | 25.60 50.60 54.00 -340 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 11
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11b CH11
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 12
110 Level (dBuV/m)
100
80 FCC PART|15C PK
3
60
3
4
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 6590.00 | 38.35 36.36 4387 | 1473 4557 74.00 -28.43 Peak VERTICAL
2 11182.00 | 37.15 38.90 4335 | 19.80 52.50 74.00 -21.50 Peak VERTICAL
3 16866.00 | 35.64 43.63 40.35 | 25.60 64.52 74.00 -9.48 Peak VERTICAL
4 16866.00 | 21.52 43.63 40.35 | 25.60 50.40 54.00 -3.60 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 13
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 14
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
r
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4824.00 | 45.02 35.42 4437 | 1207 48.14 74.00 -25.86 Peak VERTICAL
2 16922.00 | 34.03 43.61 40.37 | 25.60 62.87 74.00 -11.13 Peak VERTICAL
3 16922.00 | 22.32 43.61 40.37 | 25.60 51.16 54.00 -2.84 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto

Page 82 of 175




Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 15
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 16
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
3
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4824.00 | 44.34 35.42 4437 | 1207 47.46 74.00 -26.54 Peak HORIZONTAL
2 16852.00 | 36.02 43.63 40.34 | 25.60 64.91 74.00 -9.09 Peak HORIZONTAL
3 16852.00 | 21.35 43.63 40.34 | 25.60 50.24 54.00 -3.76 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 17
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 18
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
.
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 46.48 35.51 4435 | 12.04 49.68 74.00 -24.32 Peak HORIZONTAL
2 16796.00 | 36.56 43.64 40.32 | 25.00 64.88 74.00 -9.12 Peak HORIZONTAL
3 16796.00 | 22.36 43.64 40.32 | 25.00 50.68 54.00 -3.32 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 19
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 20
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 47.33 35.51 4435 | 12.04 50.53 74.00 -23.47 Peak HORIZONTAL
2 16558.00 | 36.95 43.69 40.22 | 24.40 64.82 74.00 -9.18 Peak HORIZONTAL
3 16558.00 | 22.62 43.69 4022 | 24.40 50.49 54.00 -351 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 21
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 22
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
.
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 492400 | 46.30 35.59 4433 | 12.02 49,58 74.00 -24.42 Peak VERTICAL
2 16950.00 | 35.98 43.61 40.39 | 25.60 64.80 74.00 -9.20 Peak VERTICAL
3 16950.00 | 21.66 43.61 40.39 | 25.60 50.48 54.00 -352 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 23
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 24
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 492400 | 46.75 35.59 4433 | 12.02 50.03 74.00 -23.97 Peak HORIZONTAL
2 16446.00 | 36.82 43.64 40.23 | 24.40 64.63 74.00 -9.37 Peak HORIZONTAL
3 16446.00 | 22.84 43.64 4023 | 24.40 50.65 54.00 -3.35 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 25
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto

Page 93 of 175
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 26
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
3
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 482400 | 45.16 35.42 4437 | 1207 48.28 74.00 -25.72 Peak HORIZONTAL
2 16866.00 | 35.38 43.63 40.35 | 25.60 64.26 74.00 -9.74 Peak HORIZONTAL
3 16866.00 | 21.89 43.63 40.35 | 25.60 50.77 54.00 -3.23 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 27
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 28
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4824.00 | 47.60 35.42 4437 | 1207 50.72 74.00 -23.28 Peak VERTICAL
2 16922.00 | 35.06 43.61 40.37 | 25.60 63.90 74.00 -10.10 Peak VERTICAL
3 16922.00 | 21.45 43.61 40.37 | 25.60 50.29 54.00 -3.71 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 29
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 30
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
P
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 48.47 35.51 4435 | 12.04 51.67 74.00 -22.33 Peak VERTICAL
2 16852.00 | 35.75 43.63 40.34 | 25.60 64.64 74.00 -9.36 Peak VERTICAL
3 16852.00 | 21.69 43.63 40.34 | 25.60 50.58 54.00 -3.42 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 31
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 32
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 47.70 35.51 4435 | 12.04 50.90 74.00 -23.10 Peak HORIZONTAL
2 17132.00 | 35.96 43.39 40.46 | 25.47 64.36 74.00 -9.64 Peak HORIZONTAL
3 17132.00 | 22.36 43.39 4046 | 2547 50.76 54.00 -3.24 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 33
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 34
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 492400 | 49.47 35.59 4433 | 12.02 52.75 74.00 -21.25 Peak HORIZONTAL
2 16852.00 | 34.91 43.63 40.34 | 25.60 63.80 74.00 -10.20 Peak HORIZONTAL
3 16852.00 | 21.32 43.63 40.34 | 25.60 50.21 54.00 -3.79 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 35
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 36
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
)
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 492400 | 4858 35.59 4433 | 12.02 51.86 74.00 -22.14 Peak VERTICAL
2 16922.00 | 35.79 43.61 40.37 | 25.60 64.63 74.00 -9.37 Peak VERTICAL
3 16922.00 | 21.59 43.61 40.37 | 25.60 50.43 54.00 -357 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH3
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 37
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH3
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 38
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 484400 | 49.18 35.45 4436 | 12,07 52.34 74.00 -21.66 Peak VERTICAL
2 16460.00 | 37.64 43.64 40.23 | 24.40 65.45 74.00 -8.55 Peak VERTICAL
3 16460.00 | 22.26 43.64 4023 | 24.40 50.07 54.00 -3.93 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH3
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 39
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH3
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 40
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 484400 | 49.14 35.45 4436 | 12,07 52.30 74.00 -21.70 Peak HORIZONTAL
2 16670.00 | 35.76 43.67 40.27 | 25.00 64.16 74.00 -9.84 Peak HORIZONTAL
3 16670.00 | 22.36 43.67 40.27 | 25.00 50.76 54.00 -3.24 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 41
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 42
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 49.07 35.51 4435 | 12.04 52.27 74.00 -21.73 Peak HORIZONTAL
2 16866.00 | 35.39 43.63 40.35 | 25.60 64.27 74.00 -9.73 Peak HORIZONTAL
3 16866.00 | 21.69 43.63 40.35 | 25.60 50.57 54.00 -3.43 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 43
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 44
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
P
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 487400 | 48.76 35.51 4435 | 12.04 51.96 74.00 -22.04 Peak VERTICAL
2 16838.00 | 35.16 43.63 40.33 | 25.60 64.06 74.00 -9.94 Peak VERTICAL
3 16838.00 | 21.23 43.63 40.33 | 25.60 50.13 54.00 -3.87 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 45
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 46
110 Level (dBuV/m)
100
80 FCC PART|15C PK
2
60
P
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4904.00 | 48.70 35.56 4434 | 12.04 51.96 74.00 -22.04 Peak VERTICAL
2 16852.00 | 35.75 43.63 40.34 | 25.60 64.64 74.00 -9.36 Peak VERTICAL
3 16852.00 | 21.36 43.63 40.34 | 25.60 50.25 54.00 -3.75 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto

Page 114 of 175




Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 47
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 48
110 Level (dBuV/m)
100
80 FCC PART|15C PK
60
1
40
20
4600 5000. 7000. 5000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 4904.00 | 48.92 35.56 4434 | 12.04 52.18 74.00 -21.82 Peak HORIZONTAL
2 17090.00 | 36.59 43.47 40.44 | 25.47 65.09 74.00 -8.91 Peak HORIZONTAL
3 17090.00 | 22.36 43.47 40.44 | 2547 50.86 54.00 -3.14 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By . Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11B CH1
. 1 H 0,
Condition - 1€mp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 49
10 Level (dBuVim)
100 2
80 FCC PART 15C|PK
60
1 M
40
20
Of600 300, 1500, 1700. 1900. 2100. 2300. 2500. 2700. 2000. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBpv/m) | (dBuv/m) (dB)
1 1651.00 52.89 27.05 43.60 6.93 43.27 74.00 -30.73 Peak HORIZONTAL
2 2413.00 | 105.89 30.04 43.85 8.35 100.43 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH1
. Ll H O
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa

Memo

Data: 50

110 Level (dBuV/m)

100 2

80 FCC PART 15C | PK

60

W

20
03500 7300, 7500, 7700, 1900. 2700. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2023.00 53.74 28.85 43.61 7.65 46.63 74.00 -27.37 Peak VERTICAL
2 2413.00 105.72 30.04 43.85 8.35 100.26 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11B CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 53
110 Level (dBuV/m)
2
100
80 FCC PART 15C | PK
60
1 WMWMWWW
40
20
03500 7300, 7500, 71700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 1651.00 52.13 27.05 43.60 6.93 42,51 74.00 -31.49 Peak HORIZONTAL
2 2437.00 | 106.72 30.14 43.86 8.40 101.40 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo

EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11B CH6

Temp:24.5'C,Humi:55%,

Condition : Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 54
110 Level (dBuV/m)
2
100
80 FCC PART 15C|PK
60
9 M
40
20
ﬂmnn 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 2900. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1849.00 51.70 28.05 43.60 7.35 43.50 74.00 -30.50 Peak VERTICAL
2 2437.00 106.90 30.14 43.86 8.40 101.58 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 55
110 Level (dBuV/m)
1
100
80 FCC PART 15C| PK
60
WWE
§ frtpn it
40M
20
03500 1300, 7500, 1700. 1900. 2100, 2300, 2500. 2700. 2900. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 2464.00 | 106.16 30.20 43.88 8.45 100.93 / / Peak VERTICAL
2 3805.00 49.68 33.03 4424 | 1081 49.28 74.00 -24.72 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH11
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa

Memo

Data: 56

110 Level (dBuV/m)

i

100

80 FCC PART 15C | PK

60

) A A

WWW

20
03500 7300, 7500, 7700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency {MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2464.00 106.99 30.20 43.88 8.45 101.76 / / Peak HORIZONTAL
2 3715.00 49.77 32.91 44.26 10.66 49.08 74.00 -24.92 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

E:\2014 Report Data\QD140254\RF.EM6

Tested By
Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

:11G CH1

1 2013 HF907/3m/VERTICAL

FCC PART 15C|PK

Test Site : DDT 3m Chamber
Test Date : 2014-05-30
EUT . Network Camera
Power Supply : DC 5V from adapter(Ktec)
. . Temp:24.5'C,Humi:55%,
Condition " Press:100.1kPa
Memo
Data: 59
110 Level (dBuV/m)
100
20
60

i)

U/ Ao e

20
03500 7300, 7500, 700, 1900. 2700. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2050.00 51.43 28.96 43.63 7.70 44.46 74.00 -29.54 Peak VERTICAL
2 2410.00 101.56 30.04 43.85 8.35 96.10 / / Peak VERTICAL
3 3940.00 49.62 33.23 44,21 11.03 49.67 74.00 -24.33 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 60
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 \‘
1 WMW
40
20
03500 7300, 7500, 7700, 1900. 2100. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1876.00 | 51.11 28.22 43.60 7.39 43.12 74.00 -30.88 Peak HORIZONTAL
2 2413.00 | 102.35 30.04 43.85 8.35 96.89 / / Peak HORIZONTAL
3 3712.00 | 49.84 32.91 4426 | 10.66 49.15 74.00 -24.85 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 63
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 J
1 WWN&W
40
20
03500 7300, 7500, 71700, 1900. 2100. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1651.00 51.16 27.05 43.60 6.93 41.54 74.00 -32.46 Peak VERTICAL
2 2443.00 | 102.44 30.14 43.87 8.40 97.11 / / Peak VERTICAL
3 3685.00 49.74 32.87 4426 | 1059 48.94 74.00 -25.06 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode : 11G CH6
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 64
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 \
3
1 WW
40
20
03500 —7300. 7500, 7700, 1900. 2100. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1600.00 52.84 26.80 43.60 6.85 42.89 74.00 -31.11 Peak HORIZONTAL
2 2440.00 | 103.74 30.14 43.87 8.40 98.41 / / Peak HORIZONTAL
3 3856.00 49.48 33.11 4423 | 10.88 49.24 74.00 -24.76 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 65
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60
3
1 WW
40
20
03500 7300, 7500, 7700, 1900. 2100. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1600.00 | 52.65 26.80 43.60 6.85 42.70 74.00 -31.30 Peak HORIZONTAL
2 2464.00 | 103.77 30.20 43.88 8.45 98.54 / / Peak HORIZONTAL
3 3718.00 | 49.66 32.91 4426 | 10.66 48.97 74.00 -25.03 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 66
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60
3
1 WW
40
20
03500 7300, 7500, 700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1849.00 | 52.10 28.05 43.60 7.35 43.90 74.00 -30.10 Peak VERTICAL
2 2470.00 | 103.03 30.20 43.88 8.45 97.80 / / Peak VERTICAL
3 3829.00 | 49.28 33.06 4423 | 1081 48.92 74.00 -25.08 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 69
110 Level (dBuV/m)
100 3
80 FCC PART 15C | PK
60
1 WMMBWW
40
20
03500 7300, 7500, 7700, 1900. 2100. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1750.00 | 51.49 27.55 43.60 7.14 4258 74.00 -31.42 Peak HORIZONTAL
2 2410.00 | 102.65 30.04 43.85 8.35 97.19 / / Peak HORIZONTAL
3 3697.00 | 49.29 32.89 4426 | 1059 48.51 74.00 -25.49 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 70
110 Level (dBuV/m)
100 z
80 FCC PART 15C| PK
60
1 W
40
20
03000 1300, 7500, 1700. 1900. 2100, 2300. 7500, 2700. 2900. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 1033.00 58.47 24.72 43.41 5.51 45.29 74.00 -28.71 Peak VERTICAL
2 2413.00 | 102,54 30.04 43.85 8.35 97.08 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 73
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 \
40
20
03500 7300, 7500, 7700, 1900. 2100. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1615.00 | 57.92 26.88 43.60 6.85 48.05 74.00 -25.95 Peak HORIZONTAL
2 2431.00 | 103.62 30.09 43.86 8.40 98.25 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH®6
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 74
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 l

40

Nl tropdessid

ki

3

e bbbt it

e et

20
03500 7300, 7500, 7700, 1900. 2100. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2074.00 56.85 29.01 43.64 7.75 49.97 74.00 -24.03 Peak VERTICAL
2 2446.00 102.13 30.14 43.87 8.40 96.80 / / Peak VERTICAL
3 3766.00 49.25 32.99 44.25 10.74 48.73 74.00 -25.27 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo

EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11

Temp:24.5'C,Humi:55%,

Condition : Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 75
110 Level (dBuV/m)
100 2
80 FCC PART 15C|PK
60 ﬁ
1 WWW
40
20
umﬂﬂ 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 2900. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1450.00 58.66 26.12 43.59 6.53 47.72 74.00 -26.28 Peak VERTICAL
2 2464.00 102.38 30.20 43.88 8.45 97.15 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Dongguan Dongdian Testing Service Co., Ltd

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT20 CHI11
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 76
110 Level (dBuV/m)
100 2
80 FCC PART 15C | PK
60 !H

40

AWMMWMM

WM

S L L]

20
03500 7300, 7500, 7700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1981.00 56.43 28.72 43.60 7.56 49.11 74.00 -24.89 Peak HORIZONTAL
2 2455.00 103.98 30.20 43.87 8.45 98.76 / / Peak HORIZONTAL
3 3655.00 49.30 32.82 44,27 10.52 48.37 74.00 -25.63 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH1
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa

Memo

Data: 79

110 Level (dBuV/m)

100

2
80 w FCC PART 15C | PK
60 L

40

20
03500 —300. 7500, 700, 1900. 2100. 2300. 7500. 2700. 2900. 3100. 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1279.00 60.53 25.54 4351 6.13 48.69 74.00 -25.31 Peak VERTICAL
2 2416.00 98.07 30.04 43.85 8.35 92.61 / / Peak VERTICAL
3 3181.00 54.20 32.21 44,17 9.75 51.99 74.00 -22.01 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 80
110 Level (dBuV/m)
100
2
80 H FCC PART 15C | PK
. Il
1 WW
40
20
03500 7300, 7500, 71700, 1900. 2100. 2300. 7500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1651.00 | 51.43 27.05 43.60 6.93 41.81 74.00 -32.19 Peak HORIZONTAL
2 2431.00 98.82 30.09 43.86 8.40 93.45 / / Peak HORIZONTAL
3 3766.00 | 48.56 32.99 4425 | 10.74 48.04 74.00 -25.96 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 83
110 Level (dBuV/m)
100 5
80 FCC PART 15C | PK
60
lL 3
1 WW
40
20
03500 7300, 7500, 7700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1750.00 51.23 27.55 43.60 7.14 42.32 74.00 -31.68 Peak VERTICAL
2 2443.00 99.04 30.14 43.87 8.40 93.71 / / Peak VERTICAL
3 3682.00 49.88 32.87 4426 | 1059 49.08 74.00 -24.92 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH®6
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 84
110 Level (dBuV/m)
100
80 }’ FCC PART 15C | PK
60 J
e
1 WW
40
20
03500 7300, 7500, 71700, 1900. 2700. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1651.00 | 52.49 27.05 43.60 6.93 42.87 74.00 -31.13 Peak HORIZONTAL
2 2452.00 | 100.36 30.14 43.87 8.45 95.08 / / Peak HORIZONTAL
3 3709.00 | 49.67 32.89 4426 | 10.66 48.96 74.00 -25.04 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo

EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9

Temp:24.5'C,Humi:55%,

Condition : ] Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 85
110 Level (dBuV/m)
100 5
80 ( FCC PART 15C|PK
60 J \W
1 M. . PR L e L
40
20
01000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 2900. 3100. 3300. 3500. 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1651.00 51.80 27.05 43.60 6.93 42.18 74.00 -31.82 Peak HORIZONTAL
2 2455.00 99.85 30.20 43.87 8.45 94.63 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 86
110 Level (dBuV/m)
100
2
80 \ FCC PART 15C | PK
60 [
f B
40
20
03500 7300, 7500, 7700, 1900. 2100. 2300. 2500. 2700. 2900. 3100, 3300. 3500, 3700. 4000
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 1999.00 | 50.80 28.80 43.60 7.60 43.60 74.00 -30.40 Peak VERTICAL
2 2455.00 98.01 30.20 43.87 8.45 92.79 / / Peak VERTICAL
3 3715.00 | 49.90 32.91 4426 | 10.66 49.21 74.00 -24.79 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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8. Band Edge Compliance

8.1. Test equipment

Report No: DDT-RE140466

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 |EMI Test Receiver R&S ESUS8 100316 2013/11/13 1 Year
2 | Spectrum analyzer R&S FSU 1166.1660.26 2013/11/13 1 Year
g | TrilogBroadband | o nsheck | VULB9163 | 9163-462 | 2013/11/16 1 Year

Antenna
4 | DoubleRidged R&S HF907 100276 | 2013/11/16 1 Year
Horn Antenna
5 Pre-amplifier AH. PAMO0-0118 360 2013/11/13 1 Year
6 RF Cable R&S RO1 10403 2013/11/13 1 Year
7 RF Cable R&S R02 10512 2013/11/13 1 Year
8.2. Block diagram of test setup

8.3.

g

Semi-Anechoic 3m Chamber

3m

-
-

1.5m(L)*1.0m(W)*0.8m(H)

ABSORBER

AAAAAA

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

TURN TABLE
(FIBRE GLASS)

0.8m

AMP

Spectrum Analyzer

— PC System

Limit

5

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and 2483.5MHz to

2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all the other emissions
outside operation frequency band 2400MHz to 2483.5MHz shall be at least 20dB below the fundamental

emissions, or comply with 15.209 limits.
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8.4. Test Procedure

Same with clause 8.4 except change investigated frequency range from 2100MHz to 2450MHz and
2450MHz to 2500MHz.

Remark: All restriction band have been tested, and only the worse case is shown in report.

8.5. Test result
PASS. (See below detailed test result)
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH1
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 51
110 Level (dBuV/m)
100 3
80 FOC [PART 15C PK
60 i
MMWMWMMWWLM 1 U\W
40
20
03100 2130, 2150. 2170. 2190. 2210. 2230. 2250. 2270. 2290. 2310. 2330. 2350. 2370. 2390. 2410, 2430. 2450
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2390.00 59.69 29.99 43.84 8.35 54.19 74.00 -19.81 Peak VERTICAL
2 2390.00 51.23 29.99 43.84 8.35 45.73 54.00 -8.27 | Average VERTICAL
3 2400.00 64.88 29.99 43.84 8.35 59.38 74.00 -14.62 Peak VERTICAL
4 2410.80 | 105.53 30.04 43.85 8.35 100.07 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH1
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa

Memo

Data: 52

110 Level (dBuV/m)

4

100

80 F AR 15C PK

60 nfj \(L

R 1 P P o v

o

40
20
03100 2130, 2150. 2170. 2190. 2210. 2230. 2250. 2270. 2290. 2310. 2330. 2350. 2370. 2390. 2410, 2430. 2450
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2390.00 61.65 29.99 43.84 8.35 56.15 74.00 -17.85 Peak HORIZONTAL
2 2390.00 53.32 29.99 43.84 8.35 47.82 54.00 -6.18 Average HORIZONTAL
3 2400.00 65.64 29.99 43.84 8.35 60.14 74.00 -13.86 Peak HORIZONTAL
4 2410.80 106.43 30.04 43.85 8.35 100.97 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto

Page 144 of 175




Dongguan Dongdian Testing Service Co., Ltd

Test Site

Test Date

EUT

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

: DDT 3m Chamber

. 2014-05-30

. Network Camera

Power Supply :

Condition

Memo

Data:

110

57

DC 5V from adapter(Ktec)

. Temp:24.5'C,Humi:55%,
" Press:100.1kPa

Level (dBuV/m)

E:\2014 Report Data\QD140254\RF.EM6

Tested By . Leo
Model Number : APPCAM25HD
Test Mode 1 11B CH11

Antenna/Distance : 2013 HF907/3m/HORIZONTAL

100

20

FCC PART 15C PK

oL

.

WW

40
20
V250 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2463.00 106.59 30.20 43.88 8.45 101.36 / / Peak HORIZONTAL
2 2483.50 57.95 30.25 43.89 8.50 52.81 74.00 -21.19 Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1 11B CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 58
110 Level (dBuV/m)
1
100
80 FCC PART 15C PK
EU)/ \
40
20
0550 2450. 2470. 2430. 2490, 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 2460.55 | 106.80 30.20 43.88 8.45 101.57 / / Peak VERTICAL
2 2483.50 56.51 30.25 43.89 8.50 51.37 74.00 -22.63 Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :11G CH1
.. Temp:24.5'C,Humi:55% .
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 61
110 Level (dBuV/m)
100 "
80 FCQ PART 15C PK
7 L2
60 1MM
MVMWMMW’MM‘MWMMU* .
40
20
S = 2340. 2360. 2380. 2400. 2425
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2390.04 63.30 29.99 43.84 8.35 57.80 74.00 -16.20 Peak HORIZONTAL
2 2390.04 53.30 29.99 43.84 8.35 47.80 54.00 -6.20 | Average | HORIZONTAL
3 2400.05 73.80 29.99 43.84 8.35 68.30 74.00 -5.70 Peak HORIZONTAL
4 2410.63 | 102.33 30.04 43.85 8.35 96.87 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber
Test Date : 2014-05-30
EUT . Network Camera

Power Supply : DC 5V from adapter(Ktec)

Condition " Press:100.1kPa

Memo

Data: 62

10 Level (dBuVim)

. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

:11G CH1

1 2013 HF907/3m/VERTICAL

100

20

FCQ PART 15C PK

60

3"‘{ \qln\
o

WO TN T TS e

40
20
0231{] 2320. 2340, 2360, 2380. 2400. 2425
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBpv) (dB/m) dB dB (dBpv/m) | (dBuv/m) (dB)

1 2390.00 62.92 29.99 43.84 8.35 57.42 74.00 -16.58 Peak VERTICAL
2 2390.00 52.36 29.99 43.84 8.35 46.86 54.00 -7.14 Average VERTICAL
3 2400.00 74.72 29.99 43.84 8.35 69.22 74.00 -4.78 Peak VERTICAL
4 2410.86 102.58 30.04 43.85 8.35 97.12 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. Ll H o
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa

Memo

Data: 67

110 Level (dBuV/m)

100 1

80

FCC PART 15C PK

60
e MW
40
20
V250 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2463.70 102.82 30.20 43.88 8.45 97.59 / / Peak VERTICAL
2 2483.50 62.67 30.25 43.89 8.50 57.53 74.00 -16.47 Peak VERTICAL
3 2483.50 54.13 30.25 43.89 8.50 48.99 54.00 -5.01 Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 111G CH11
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 68
110 Level (dBuV/m)
100 1
80 FCC PART 15C PK
iy
M
60 WM
40
20
V250 2460. 2470. 2430. 2430. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 245930 | 104.65 30.20 43.88 8.45 99.42 / / Peak HORIZONTAL
2 2483.50 66.74 30.25 43.89 8.50 61.60 74.00 -12.40 Peak HORIZONTAL
3 248350 | 53.36 30.25 43.89 8.50 48.22 54.00 -5.78 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber
Test Date : 2014-05-30
EUT . Network Camera

Power Supply : DC 5V from adapter(Ktec)

Condition

" Press:100.1kPa

Memo

Data: 71

110 Level (dBuV/m)

. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

:1INHT20 CH1

1 2013 HF907/3m/VERTICAL

100

20

FCC PART 15C PK

60

o)

Mty

U U U T A

40
20
510 7320, 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)

1 2390.00 61.75 29.99 43.84 8.35 56.25 74.00 -17.75 Peak VERTICAL
2 2390.00 55.36 29.99 43.84 8.35 49.86 54.00 -4.14 Average VERTICAL
3 2400.00 73.69 29.99 43.84 8.35 68.19 74.00 -5.81 Peak VERTICAL
4 2409.24 102.76 30.04 43.85 8.35 97.30 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode :1INHT20 CH1
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 72
110 Level (dBuV/m)
100 4
80 FCC PART 15C PK
.
EUW%#M‘:
40
20
510 7320, 2340. 2360. 2380. 2400. 2420. 2430
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2390.00 65.28 29.99 43.84 8.35 59.78 74.00 -14.22 Peak HORIZONTAL
2 2390.00 55.62 29.99 43.84 8.35 50.12 54.00 -3.88 | Average | HORIZONTAL
3 2400.00 73.36 29.99 43.84 8.35 67.86 74.00 -6.14 Peak HORIZONTAL
4 2408.76 | 102.99 30.04 43.85 8.35 97.53 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Test Site

Test Date
EUT

Power Supply

Condition

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

. 2014-05-30

" Press:100.1

Memo

Data: 77

110

Level (dBuV/m)

: DDT 3m Chamber

. Network Camera

kPa

. DC 5V from adapter(Ktec)
. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

1IN HT20 CH11

1 2013 HF907/3m/HORIZONTAL

100

20

FCC PART 15C PK

Wﬁw 4
60 Wm
) T ey
40
20
V250 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2465.10 103.98 30.20 43.88 8.45 98.75 / / Peak HORIZONTAL
2 2483.50 67.92 30.25 43.89 8.50 62.78 74.00 -11.22 Peak HORIZONTAL
3 2483.50 54.62 30.25 43.89 8.50 49.48 54.00 -4.52 Average HORIZONTAL
4 2485.30 70.59 30.25 43.89 8.50 65.45 74.00 -8.55 Peak HORIZONTAL
5 2485.30 55.36 30.25 43.89 8.50 50.22 54.00 -3.78 Average HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Test Site

Test Date

EUT

Power Supply

Condition

Memo

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

: DDT 3m Chamber

. 2014-05-30

. Network Camera

" Press:100.1kPa

Data: 78

110
100

20

Level (dBuV/m)

. DC 5V from adapter(Ktec)
. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

1IN HT20 CH11

1 2013 HF907/3m/VERTICAL

FCC PART 15C PK

60

40

20

V250 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)

1 2469.25 103.15 30.20 43.88 8.45 97.92 / / Peak VERTICAL
2 2483.50 64.86 30.25 43.89 8.50 59.72 74.00 -14.28 Peak VERTICAL
3 2483.50 53.36 30.25 43.89 8.50 48.22 54.00 -5.78 Average VERTICAL
4 2485.25 68.34 30.25 43.89 8.50 63.20 74.00 -10.80 Peak VERTICAL
5 2485.25 55.37 30.25 43.89 8.50 50.23 54.00 -3.77 Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Test Site

Test Date
EUT

Power Supply

Condition

Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

. 2014-05-30

Memo

: DDT 3m Chamber

. Network Camera

" Press:100.1kPa

Data: 81

110
100

20

60

40

Level (dBuV/m)

. DC 5V from adapter(Ktec)
. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

1IN HT40 CHS3

1 2013 HF907/3m/HORIZONTAL

F—

G

FCC PART 15C) BK

l

20
5510 7320, 2340. 2360. 2380. 2400. 2420. 2445
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit

(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)
1 2388.03 65.17 29.99 43.84 8.35 59.67 74.00 -14.33 Peak HORIZONTAL
2 2388.03 53.95 29.99 43.84 8.35 48.45 54.00 -5.55 Average HORIZONTAL
3 2390.00 61.75 29.99 43.84 8.35 56.25 74.00 -17.75 Peak HORIZONTAL
4 2390.00 52.94 29.99 43.84 8.35 47.44 54.00 -6.56 Average HORIZONTAL
5 2400.00 67.39 29.99 43.84 8.35 61.89 74.00 -12.11 Peak HORIZONTAL
6 2424.48 98.12 30.09 43.86 8.40 92.75 / / Peak HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber
Test Date : 2014-05-30
EUT . Network Camera

Power Supply : DC 5V from adapter(Ktec)

Condition

" Press:100.1kPa

Memo

Data: 82

110 Level (dBuV/m)

. Temp:24.5'C,Humi:55%,

E:\2014 Report Data\QD140254\RF.EM6

Tested By

Model Number

Test Mode

Antenna/Distance

. Leo

- APPCAM25HD

1IN HT40 CHS3

1 2013 HF907/3m/VERTICAL

100

20

/ FCC PART 15C] PK

4

60

0l ol b
Al fy

\

N A

40
20
5510 7320, 2340. 2360. 2380. 2400. 2420. 2445
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuv) (dB/m) dB dB (dBuv/im) | (dBuv/m) (dB)

1 2390.00 52.76 29.99 43.84 8.35 47.26 54.00 -6.74 Average VERTICAL
2 2390.06 60.42 29.99 43.84 8.35 54.92 74.00 -19.08 Peak VERTICAL
3 2400.00 63.57 29.99 43.84 8.35 58.07 74.00 -15.93 Peak VERTICAL
4 2416.38 98.21 30.04 43.85 8.35 92.75 / / Peak VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/VERTICAL
Press:100.1kPa
Memo
Data: 87
110 Level (dBuV/m)
100
;
W”vaw
80 'MM_\\ FCC PART 15C PK
60 MM.WM, st
40
20
V250 2460. 2470. 2430. 2430. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM [ Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 2463.95 97.86 30.20 43.88 8.45 92.63 / / Peak VERTICAL
2 2483.50 61.09 30.25 43.89 8.50 55.95 74.00 -18.05 Peak VERTICAL
3 2483.50 52.39 30.25 43.89 8.50 47.25 54.00 -6.75 | Average VERTICAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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Report No: DDT-RE140466

TR-4-E-009 Radiated Emission Test Result

Test Site : DDT 3m Chamber E:\2014 Report Data\QD140254\RF.EM6
Test Date : 2014-05-30 Tested By : Leo
EUT . Network Camera Model Number : APPCAM25HD
Power Supply : DC 5V from adapter(Ktec) Test Mode 1IN HT40 CH9
. 1 H 0,
Condition - 1€mPp:24.5C,Humi:55%, Antenna/Distance : 2013 HF907/3m/HORIZONTAL
Press:100.1kPa
Memo
Data: 88
110 Level (dBuV/m)
100 3
W
80 ‘_—_\ FCC PART 15C PK
N WMWWWM
40
20
V250 2460. 2470. 2430. 2430. 2500
Frequency (MHz)
Item Freq Read | Antenna | PRM | Cable Result Limit Over | Detector Polarization
Level Factor Factor Loss Level Line Limit
(Mark) (MHz) (dBuV) (dB/m) dB dB (dBpv/m) | (dBpvim) (dB)
1 2463.70 99.91 30.20 43.88 8.45 94.68 / / Peak HORIZONTAL
2 2483.50 65.07 30.25 43.89 8.50 59.93 74.00 -14.07 Peak HORIZONTAL
3 2483.50 53.49 30.25 43.89 8.50 48.35 54.00 -5.65 | Average | HORIZONTAL

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
3. Test setup: RBW: 1MHz, VBW: 3MHz, Sweep time:auto
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9. Power Line Conducted Emission

9.1. Test equipment

Report No: DDT-RE140466

Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Test Receiver R&S ESU8 100316 2013/11/13 1 Year
2 LISN 1 R&S ENV216 101109 2013/11/13 1 Year
3 LISN 2 R&S ESH2-75 100309 2013/11/13 1 Year
4 Pulse Limiter R&S ESH3-22 101242 2013/11/13 1 Year

9.2. Block diagram of test setup
PC System EUT —| Peripheral |
80cm
=80cm
> 501} Impedance S0em
Receiver LISN1 LISN2 g

9.3. Power Line Conducted Emission Limits(Class B)

Quasi-Peak Level

Average Level

F
requency 4B(LV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

9.4. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the

ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as described in

clause 10.2 of this report.

All 1/0 cables were positioned to simulate typical actual usage as per ANSI C63.4.
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All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver connected
to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.

After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were recorded
for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest emission
level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were used to
calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

9.5. Test Result

PASS. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.
Note2: “-----” means peak detection; “-----” mans average detection
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Test Site

Test Date

EUT

Power Supply

Condition

Memo

Data: 2

20

70

60

Level {dBuV)

Report No: DDT-RE140466

TR-4-E-010 Conducted Emission Test Result

: DDT 1# Shield Room

. 2014-05-28

: Network Camera

: DC 5V from adapter(Ktec)

. Temp:24.5'C,Humi:55%,
" Press:100.1kPa

E:\2014 report data\QD140254\CE.EM6

Tested By

Model Number

Test Mode

LISN

. Leo
: APPCAM25

: Tx mode

: 2013 ENV216/LINE

FCC PART15C QP

FCC PART15C AV

50
40
30
20
10
0
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Item Freq Read LISN Cable Pulse Result Limit Over Detector Phase
Level Factor Loss Limiter Level Line Limit
Factor
(Mark) | (MHz) (dBpV) (dB) (dB) (dB) (dBuV) (dBuV) (dB)
1 0.17 13.77 9.61 0.01 9.84 33.23 54.99 -21.76 | Average LINE
2 0.17 24.44 9.61 0.01 9.84 43.90 64.99 -21.09 QP LINE
3 0.40 15.42 9.63 0.03 9.86 34.94 47.77 -12.83 | Average LINE
4 0.40 21.36 9.63 0.03 9.86 40.88 57.77 -16.89 QP LINE
5 0.50 12.89 9.63 0.03 9.87 32.42 46.05 -13.63 | Average LINE
6 0.50 19.11 9.63 0.03 9.87 38.64 56.05 -17.41 QP LINE

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss

2. If QP Result comply with AV limit, AV Result is deemed to comply with AV limit

3. Test setup: RBW: 200Hz(9kHz—150kHz) , 9kHz(150kHz—30MHz), Step size:4kHz, Scan time: auto
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Test Site

Test Date

EUT

Power Supply

Condition

Memo

Data: 4

20

70

60

50

Level (dBuV)

Report No: DDT-RE140466

TR-4-E-010 Conducted Emission Test Result

: DDT 1# Shield Room

. 2014-05-28

: Network Camera

: DC 5V from adapter(Ktec)

. Temp:24.5'C,Humi:55%,
" Press:100.1kPa

E:\2014 report data\QD140254\CE.EM6

Tested By

Model Number

Test Mode

LISN

. Leo
: APPCAM25

: Tx mode

: 2013 ENV216/NEUTRAL

\
\

FCC PART15C QP

FCC PART15C AV

40
b
11
20
10
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Item Freq Read LISN Cable Pulse Result Limit Over Detector Phase
Level Factor Loss Limiter Level Line Limit
Factor
(Mark) | (MHz) (dBuv) (dB) (dB) (dB) (dBuv) (dBuV) (dB)
1 0.17 17.57 9.60 0.01 9.84 37.02 54,94 -17.92 | Average | NEUTRAL
2 0.17 25.77 9.60 0.01 9.84 45.22 64.94 -19.72 QP NEUTRAL
3 0.44 12.17 9.61 0.03 9.87 31.68 46.98 -15.30 | Average | NEUTRAL
4 0.44 18.43 9.61 0.03 9.87 37.94 56.98 -19.04 QP NEUTRAL
5 1.43 9.08 9.61 0.06 9.87 28.62 46.00 -17.38 | Average | NEUTRAL
6 1.43 14.17 9.61 0.06 9.87 33.71 56.00 -22.29 QP NEUTRAL

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss

2. If QP Result comply with AV limit, AV Result is deemed to comply with AV limit

3. Test setup: RBW: 200Hz(9kHz—150kHz) , 9kHz(150kHz—30MHz), Step size:4kHz, Scan time: auto
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Test Site

Test Date

EUT

Power Supply

Condition

Memo

Data: 6

20

70

60

50

Level (dBuV)

Report No: DDT-RE140466

TR-4-E-010 Conducted Emission Test Result

: DDT 1# Shield Room

. 2014-05-28

: Network Camera

: DC 5V from adapter(Csec)
. Temp:24.5'C,Humi:55%,

" Press:100.1kPa

E:\2014 report data\QD140254\CE.EM6

Tested By

Model Number

Test Mode

LISN

. Leo
: APPCAM25

: Tx mode

: 2013 ENV216/NEUTRAL

%“

FCC PART15C QP

FCC PART15C AV

40
11
20
10
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Item Freq Read LISN Cable Pulse Result Limit Over Detector Phase
Level Factor Loss Limiter Level Line Limit
Factor
(Mark) | (MHz) (dBuv) (dB) (dB) (dB) (dBuv) (dBuV) (dB)
1 0.40 14.24 9.61 0.03 9.86 33.74 47.77 -14.03 | Average | NEUTRAL
2 0.40 19.67 9.61 0.03 9.86 39.17 57.77 -18.60 QP NEUTRAL
3 0.50 14.74 9.61 0.03 9.87 34.25 46.05 -11.80 | Average | NEUTRAL
4 0.50 19.07 9.61 0.03 9.87 38.58 56.05 -17.47 QP NEUTRAL
5 1.70 8.24 9.61 0.06 9.87 27.78 46.00 -18.22 | Average | NEUTRAL
6 1.70 21.03 9.61 0.06 9.87 40.57 56.00 -15.43 QP NEUTRAL

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss

2. If QP Result comply with AV limit, AV Result is deemed to comply with AV limit

3. Test setup: RBW: 200Hz(9kHz—150kHz) , 9kHz(150kHz—30MHz), Step size:4kHz, Scan time: auto
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Test Site

Test Date

EUT

Power Supply

Condition

Memo

Data: 8

20

Level (dBuV)

Report No: DDT-RE140466

TR-4-E-010 Conducted Emission Test Result

: DDT 1# Shield Room

. 2014-05-28

: Network Camera

: DC 5V from adapter(Csec)

. Temp:24.5'C,Humi:55%,
" Press:100.1kPa

E:\2014 report data\QD140254\CE.EM6

Tested By

Model Number

Test Mode

LISN

. Leo
: APPCAM25

: Tx mode

: 2013 ENV216/LINE

70

5”\

FCC PART15C QP

FCC PART15C AV

50
40
11
20
10
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Item Freq Read LISN Cable Pulse Result Limit Over Detector Phase
Level Factor Loss Limiter Level Line Limit
Factor
(Mark) | (MHz) (dBuv) (dB) (dB) (dB) (dBuv) (dBuV) (dB)
1 0.26 13.54 9.62 0.02 9.85 33.03 51.47 -18.44 | Average LINE
2 0.26 18.99 9.62 0.02 9.85 38.48 61.47 -22.99 QP LINE
3 0.42 14.43 9.63 0.03 9.86 33.95 47.42 -13.47 | Average LINE
4 0.42 22.70 9.63 0.03 9.86 42.22 57.42 -15.20 QP LINE
5 0.91 10.93 9.62 0.06 9.86 30.47 46.00 -15.53 | Average LINE
6 0.91 16.55 9.62 0.06 9.86 36.09 56.00 -19.91 QP LINE

Note: 1. Result Level = Read Level +LISN Factor + Pulse Limiter Factor + Cable loss

2. If QP Result comply with AV limit, AV Result is deemed to comply with AV limit

3. Test setup: RBW: 200Hz(9kHz—150kHz) , 9kHz(150kHz—30MHz), Step size:4kHz, Scan time: auto
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10. Antenna Requirements

10.1. Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed
to ensure that no antenna other than that furnished by the responsible party shall be used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6dBi.

10.2. Result

The antennas used for this product are dipole antenna and other than that furnished by the responsible party

shall be used with the device, the maximum peak gain of the transmit antenna is only 3dBi.
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11. Test setup photograph

Page 166 of 175



Dongguan Dongdian Testing Service Co., Ltd Report No: DDT-RE140466

Page 167 of 175



Dongguan Dongdian Testing Service Co., Ltd Report No: DDT-RE140466

12. Photos of the EUT
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Dongguan Dongdian Testing Service Co., Ltd
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END OF REPORT
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